
Ministry of Fisheries and Aquatic Resource, Sri Lankan Government.  

Asian Development Bank (ADB). 

ධීවර හා ජලජ සම්පත් අමාත් යංශය, � ලංකා ජනරජය 
ආසියානු සංවර්ධන බැංකුව (ADB) 

kPd;gpb kw;Wk; ePupay; %ytsq;fs; mikr;R> ,yq;if murhq;fk;. 

Mrpa mgptpUj;jp tq;fp (M.m.t). 

Environmental Impact Assessment Report 
 පාරිසරික බලපෑම් ඇගයීම් වාර්තාව 
#oy; jhf;f kjpg;gPl;L mwpf;if 

   27.01.2020 

Northern Province Sustainable Fisheries Development Project- Point Pedro Port Development Project 
උතුරු පළාත් තිරසාර ධීවර සංවර්ධන ව්යාපෘතිය - ෙප්දුරුතුඩුව වරාය සංවර්ධන ව්යාපෘතිය 

tl khfhz epiyngWjF kPd;gpb mgptpUj;jp fUj;jpl;lk; - gUj;jpj;Jiw JiwKf mgptpUj;jp 
fUj;jpl;lk; 

Submitted to: 
Coast Conservation and Costal Resources Management Department, 4th Floor, New Secretariat Building, 
[...]
temporary storage facility is given in the Table 18. 



18 

Table 18:Details of bins requirement

Component Solid waste 
volume (L) 

No. of 
Bins/day 

No. of Bins for 7 
days 

Bin 
Volume (L) Color Remarks 

Organic waste 468 

3 14 200 Green 

Considering the 
compaction during 

long storage average 
2 bins/day considered 

Paper and cardboard 31 Open compartment 
Painted with Blue 

color 

Plastic and polythene 230.9 Open compartment 
Painted with 
Orange color 

Metal 3.6 Open compartment 
Painted with 

Brown 

Glass 12 
1 1 100 Red 

Fish waste 100 
1 7 200 Yellow 

E_waste 
1 1 200 

Other 80.3 1 1 100 Black 

Note: Total Bins are considered for one week 



19 

There will be separate components for each category. The conceptual drawing for the 

proposed temporary storage facility is given in the Figure 7. 

Figure 7: Conceptual design of the Temporary Storage Facility 

2.5. Disposal 
Recyclable can be sent to waste recyclable facilitates 

i. Paper – local persons who collect waste paper for recycles

ii. Glass- Local persons/companies collect for recycling

iii. Polythene and plastics – Recyclable waste collectors registered with CEA

iv. Fish waste- collected by the private party to prepare animal feed.

v. Organic waste – disposed through the local authority collection system

vi. Treatment Plant Sludge – either composed or disposed through local authority

collection system.

2.6. E- waste management 
Used electrical and electronic items such as computer, television, used batteries, 

fluorescence incandescent, LED, light bulbs, etc, These wastes categorized as schedule 

wastes, and should be given to a company/organization registered with CEA (Annex V). 

Fish waste



20 

3.0. Wastewater management 
3.1. Overview- wastewater generation  

Wastewater generation of fisheries harbors could be discussed separately for construction, 

and operational and maintenance stages. Wastewater generation during construction period 

is short term, thus short-term strategies can be adopted. However, the operational stage not 

only needs methods that account the long-term nature as well as the wastewater diversity 

(i.e. operational stage wastewaters are a mix of black, grey and industrial wastewaters).  

3.2.  Policies, Strategies, Legislation and Principles Related to 

Wastewater Management 

The wastewater management will conform the National Environmental Act and the ADB 

Safeguard Policy Statement (2009). 

3.3. Wastewater management plan 

3.3.1. Wastewater management plan – construction stage 

Water requirement based on the National Water Supply and Drainage Board is 120 l/d/person

and 50 l/d/person for staff who are given on site accommodation and off side 

accommodation, respectively. The estimated employees during the construction stage will 

be 100. Therefore, total quantity required is 8.5 m3/day without the water for construction 

purposes. 

On site accommodation = 50person x 120 L = 6,000l/day 

Off side accommodation = 50 persons x 50 L= 2,500 l/day 

Total  = 8.5 m3/day 

The main source of wastewater generation during the construction is work staff and quality 

and composition will be similar to a typical household wastewater (Table 19) and could be 

further separated as grey and black waters. Quantity of generation depends on number of 

staff, and percent accommodated at the site.  

The quantity of waste water generated is estimated based on the assumption that 80% of 

the consume water is discharge as waste water. Therefore, it is estimated that 10.5 m3/day 

of wastewater will be generated during the construction period. 

These black waters will be collected to septic tanks (Figure 8) followed by periodic emptying 

with the help of a third party (NWS&DB or local authority, etc.). Grey water can be disposed 

to ground via soakage trenches.   

Table 19: Typical Composition of Untreated Domestic Wastewater (grey water) 

Pollutant Shower/bath Kitchen 
pH 7.6 6.3 – 7.6 
BOD5 at 20oC (mg/L) 170 1460 



21 

Figure 8: A hume pipe type septic tank 

The contractor is responsible for the wastewater management during the construction stage. 

They must provide evidence of proper management (e.g. payments made to the local 

authority or external parties for emptying the septic tanks), and it is the PMU’s responsibility 

to check such during audits. 

3.3.2. Wastewater management plan – operational stage 
Operational stage wastewater can be categorized into three groups, based on the 

composition. They are: (a) typical municipal (domestic wastewater), similar to the 

wastewater generated from staff quarters during construction stage; (b) Industrial 

wastewater with high BOD and (c) Industrial wastewater with low BOD and with high 

hydrocarbon content. Item (b) mainly includes water contaminated with blood, flesh, etc. and 

mainly generated in auction halls. Item (c) wastewater, includes oil spills, washouts and 

leaks from fuel storage, etc. Item (a) and (b) can be treated combined, but item (c) should be 

handled separately. The potential effect of oil spills on commercial fisheries is a serious 

concern as it may result in the closure of the harbor. 

3.3.3. Treatment of typical domestic wastewater and fish processing 

wastewaters 
Water requirement for the operation of the harbor is given in the following Table XX. It is 

estimated that about 111 m3/day water will be required entire habor operation. 

Table XX: Water requirement for the operation of the harbor 

Component 
No. of 
persons/area/unit 

Rate 
Total water 
(L/per day) 

COD (mg/L) 424 936 
TSS (mg/L) 120 720 
Total nitrogen 17 74 
NH4-N (mg/L) 1.56 - 2 6 
Total coliforms (MPN/100 ml) 6×106 6×106 
Faecal coliforms (MPN/100 ml) 2500 105 
Sources: Siegrist et al. (1976); Surendran and Wheatley (1998) and Erikson et al. 
(2002). Note that different past studies have reported different values, but a careful 
review would suggest most of the parameters of shower/bath is at least three times less 
concentrated) 



22 

Auction hall/net mending 2500 m2 10 l/m2 25,000 

Boats 400 unit 100l/boat 40,000 

Staff – full time resident 50 
120 
l/d/person 

6,000 

Staff –fulltime, non-resident 50 50 l/d/person 2,500 

Fishermen and crew 500 50 l/d/person 25,000 

Visitors 500 25 l/d/person 12,500 

Total generation per day 111,000 

The management and treatment of the wastewater generated from the operational phase 

(Table 20) of the fisheries harbor may operate an activated sludge process, or a high 

performance anaerobic reactor system (e.g. up flow anaerobic sludge blanket reactor) 

(Figure 8 and 9, respectively).  

Table 20: Wastewater generation loading rates and quantities 

Component 
No. of 
persons/area/unit 

Rate 

Total 
water 
(L/per 
day) 

Generation 
rate 

wastewater 
Quantity 

Auction hall/net 
mending 

2500 m2 10 l/m2 25,000 
100%    25,000.00 

Boats 400 unit 100l/boat 40,000 0%   - 
Staff – full time 
resident 

50 persons 
120 
l/d/person 

6,000 
80%      4,800.00 

Staff –fulltime, non-
resident 

50 persons 
50 
l/d/person 

2,500 
80%      2,000.00 

Fishermen and crew 500 persons 
50 
l/d/person 

25,000 
80%    20,000.00 

Visitors 500 persons 
25 
l/d/person 

12,500 80%    10,000.00 
Total generation per day 111,000    61,800.00 

3.3.4 Proposed method of treatment and disposal of wastewater 

There are various processes for the treatment of wastewater from the fishery harbors in all 
over the world. The DDT suggests the activated sludge process is more suitable treatment 
for the proposed Point Pedro Fisheries harbor site. The main advantage of activated sludge 
treatment processes is efficient and effective removal of BOD, COD and other nutrients from 
wastewater. This type of wastewater treatment plant is successfully operated at Dikkowita 
Fisheries harbor to treat the similar type of wastewater.  



23 

The conceptual activated sludge treatment flow chart is given in the Figure 9. 

Figure 9: Activated sludge Water Treatment Flow Diagram 

1. Pretreatment: The wastewater generated from the processing area and market

area will be sent through screens to remove the scales and the other fish parts

entering to the treatment plant. The scales and settle materials will be removed

from the screens and disposed.

2. Primary clarifier: The pretreated wastewater will be directed to the primary clarifier

where large particles will be settled and the settled sludges are removed at the

bottom of the clarifier for disposal. The wastewater will be directed to an Aeration

tank.

3. Aeration tank: Air is mechanically supply to the wastewater to aerobically activate

the microorganism to decompose the organic matters and to form large size flocks

which are easily settled at the bottom of the clarifier. The treated water (mixed

liquid) is discharged to the secondary clarifier.

4. Secondary Clarifier:  The mixed liquor is discharged into the secondary clarifier

where live bacteria settle to the bottom, dead bacteria rise to the top and form a

crust with a clear liquid in the middle. This clean water is then discharged into either

a watercourse or a soak away. The live bacteria, called activated bacterial

sludge, are returned to the Aeration tank to re-seed the new raw sewage entering

the tank and the dead bacterial crust is removed as sludge in dry beds to dispose.

5. Sludge Drying Bed; Sludge from the primary and secondary settling tanks will be

collected in a dry bed make dry solid before disposal to reduce the moisture

contents. The wastewater generated from the drying beds either will be re-directed

to the treatment plant or let it for soak in the dry bed itself.



24 

3.3.4 Final point of discharge of treated wastewater, methodology according 

to the National standards. 

The wastewater generated from the operation of the fishery harbor will be treated in 
accordance to the National Environmental Act up to the Tolerance Limits for Industrial and 
Domestic Wastewater Discharge into Marine Coastal Area. (Annex VI). A pipeline will be 
provided through the eastern side break water about 100 m away from the shore area to get 
adequate dilution.  

The proposed wastewater collection system is given in Annex VII. 

3.3.5 Treatment of wastewaters with high hydrocarbon content 
Accident or intentional fuel or oil release to sea by vessels will form oil-wastewater, 

sometimes mixed with sediments. These are referred as bilge (high water content) or waste 

oil (high oil content). It is necessary to have facilities to receive/collect oily wastes, to be 

treated by oil-water separators (Figure 10). The oil collected by the separators may then be 

returned to a recycling plant operate by authorized collectors. 

Figure 10: A commercial oil-water separator 

Oil spills with time can get spread, evaporate, emulsify and/or deposit. Also it can form 

solutions with water. Therefore, it is conspicuous the importance of quick actions. The 

methods of treating oil spills include: mechanical recovery; dispersant use; burning; and 

guide oil to the shore for easy clean up. Figure 11 shows mechanical containment and 

recovery of oil spills. However, Separate Oil Spill contingency plan is prepared in 

accordance with National Oil Spill Contingency plan in consultation with the Marine 

Environment Protection Authority (MEPA), and is given with the EIA.  



25 

Figure 11: Mechanical containment and an oil skimmer 

3.3.6 Operation and Maintenance of wastewater treatment plant. 

The PPFH will be maintained by the CFHC.  The CFHC will nominate a suitable technical 

officer and allocate require financial allocation to maintain the wastewater treatment plant. 

4.0. Conclusion 

It is necessary to have clear and readily accessible guidelines of solid waste, and 

wastewater management. Regular training for staff of all levels is also necessary. In addition 

compliance monitoring mechanism by way of internal and external auditing is necessary (as 

stated under solid waste management). 

5.0. References 

Azdi, M., Moukrim, A., Burgeot, T., Budzinski, H., Chiffoleau, J. F., Kaaya, A., ... & 

Guarrigues, P. (2006). Hydrocarbon pollution along Moroccan coasts and BPH activity in the 

mussel Perna perna. Polycyclic Aromatic Compounds, 26(4), 265-282. 

Devaraj, M., & Vivekanandan, E. (1999). Marine capture fisheries of India: Challenges and 

opportunities. Current Science, 314-332. 

Droste, R. L., & Gehr, R. L. (2018). Theory and practice of water and wastewater treatment. 

John Wiley & Sons. 

Environmental Impact Assessment Report – Draft Final Report for Point Pedro Fisheries 

Harbour (2018) 

Eriksson, E., Auffarth, K., Henze, M., & Ledin, A. (2002). Characteristics of grey wastewater. 

Urban water, 4(1), 85-104. 

Eriksson, O., Reich, M. C., Frostell, B., Björklund, A., Assefa, G., Sundqvist, J. O., ... & 

Thyselius, L. (2005). Municipal solid waste management from a systems perspective. 

Journal of Cleaner Production, 13(3), 241-252. 

Gupta, A. K., Gupta, S. K., & Patil, R. S. (2005). Environmental management plan for port 

and harbour projects. Clean Technologies and Environmental Policy, 7(2), 133-141. 

Gupta, A. K., Gupta, S. K., & Patil, R. S. (2005). Environmental management plan for port 

and harbour projects. Clean Technologies and Environmental Policy, 7(2), 133-141. 

Salomons, W., & Förstner, U. (Eds.). (2012). Environmental management of solid waste: 

Dredged material and mine tailings. Springer Science & Business Media. 

Siegrist, R. L., Witt, M. D., & Boyle, W. C. (1976). The characteristics of rural household 

wastewater. Small Scale Waste Management Project, University of Wisconsin--Madison and 

University of Wisconsin--Extension. 



26 

Subramaniam, S., Abdullah, A. H., Nagapan, S., Kupusamy, K., Manian, H., & Daud, Z. 

(2018). Investigate How Construction Waste Generation Rate is Different for Every Types of 

Project in Peninsular Malaysia using Site Visit Method. International Journal of Integrated 

Engineering, 10(1). 

Surendran, S., & Wheatley, A. D. (1998). Grey‐water reclamation for non‐potable re‐use.

Water and Environment Journal, 12(6), 406-413. 

Tchobanoglous, G., Theisen, H., & Vigil, S. A. (1993). Integrated solid waste management: 

engineering principles and management issues. New York, New York, USA. 

City of Melbourne (2017) 
http://www.melbourne.vic.gov.au/ForResidents/WasteRecyclingandNoise/Pages/WasteRecyc
lingNoise.aspx Date accessed 01-10-2017 

Bandara, N. J. G. J. (2010). Applicability of composting for municipal solid waste 
management in Sri Lanka. Journal of Environmental Research and Development, 4(4). 

Randwick City Council (2017). Waste Management Plan for Proposed Developments. 
https://www.randwick.nsw.gov.au/__data/.../Waste_Management_Plan_Guidelines.pdf Date 
accessed 01-10-2017 

http://www.melbourne.vic.gov.au/ForResidents/WasteRecyclingandNoise/Pages/WasteRecyclingNoise.aspx
http://www.melbourne.vic.gov.au/ForResidents/WasteRecyclingandNoise/Pages/WasteRecyclingNoise.aspx
https://www.randwick.nsw.gov.au/__data/.../Waste_Management_Plan_Guidelines.pdf


27 

ANNEXES



28 
 

Annex I: Policies, Strategies, Legislation and Principles Related to Solid Waste 
Management 

Items 1 to 5 include National Plans, Policies, Strategies Related to Pollution and Waste, and 
items 6 to 13 list National Legislation Related to Solid Waste Management. Items 14 to 17 
are internationally recognized/practiced standards that covers a broader spectrum, including 
solid waste management.  

1. National Implementation Plan for the Stockholm Convention on Persistent Organic 
Pollutants (2006) 

2. National Industrial Pollution Management Policy 
3. National Industrial Pollution Management Strategy 
4. National Policy on Solid Waste Management (2002) – Cabinet Approved 
5. National Strategy for Solid Waste Management (2002) – Cabinet Approved 
6. Part IVB of National Environmental Act No. 47 of 1980 amended by Acts No. 56 of 

1988; No. 53 of 2000 